= GEORGIA

DEPARTMENT OF NATURAL RESOURCES

ENVIRONMENTAL PROTECTNON DIVISION

SUMMARY PAGE

Name of Facility:  City of Albany — Joshua Street WPCP

NPDES Permit No.: GA0037222

This is a reissuance of the NPDES permit for the Joshua Street WPCP. Up to 32 MGD (monthly
average) of treated domestic wastewater is discharged to the Flint River in the Flint River Basin.

The permit expired on June 30, 2019 and became administratively extended.

The permit was placed on public notice from XXXX to XXXXX.

he Fol

Part I.B — Effluent Limitations and Monitoring Requirements:

Decreased seasonal monthly average five-day biochemical oxygen demand limits to a year-
round monthly average limit of 20.0 mg/L to ensure year-round protection of water quality
standards

Decreased seasonal monthly average ammonia limits to a year-round monthly average limit of
10.0 mg/L to ensure year-round protection of water quality standards

Increased seasonal daily minimum dissolved oxygen limits to a year-round daily minimum
limit of 5.0 mg/L to ensure year-round protection of water quality standards

Decreased daily maximum total residual chlorine limit from 0.24 mg/L to 0.19 mg/L based on
updated 7Q10

Decreased monitoring frequency for total phosphorus and orthophosphate from one day/week
to one day/month in accordance with EPD monitoring requirement guidelines

Added organic nitrogen, nitrate-nitrite and total Kjeldahl nitrogen monitoring requirements to
determine nutrient speciation and to quantify nutrient loadings in the Flint River Basin

Part 1.C — Monitoring and Reporting:

Removed requirement for Long Term Biochemical Oxygen Demand testing, since the testing
has been completed

Removed requirements for additional effluent testing data and priority pollutant scans, since the
testing has been completed

Increased the instream wastewater concentration from 4.5% to 6% for whole effluent toxicity
testing based on the updated 7Q10

Updated Watershed Protection Plan language stating that the permittee must submit a revised
WPP within two months of receipt of comment(s) by EPD until the WPP is approved

Joshua Street WPCP June 2020
NPDES Permit No. GA0037222 Page 1 of 2



Standard Conditions and Boilerplate Modifications:

The permit boilerplate includes modified language or added language consistent with current NPDES
permits.

Final Permit Determinations and Public Comments:

[]  Final issued permit did not change from the draft permit placed on public notice.

Public comments were received during public notice period.

Public hearing was held on

Final permit includes changes from the draft permit placed on public notice. See attached
permit revisions and/or permit fact sheet revisions.

NN

———— e —_—_—_
Joshua Street WPCP June 2020

NPDES Permit No. GA0{37222 Page 2 of 2



o GEORGIA =~ emszomome

o~ DEPARTMENT OF NATURAL RESOURCES 2 Martin Luther King, Jr. Drive
ENVIRONMENTAL nta, Georgia 30334
PROTECTION DIVISION 404-463-1511
June 26, 2020
Ms. Sharon Subadan, City Manager
City of Albany
Post Office Box 447

Albany, GA 31702

RE: Draft Permit
Joshua Street Water Pollution Control Plant
NPDES Permit No. GA0037222
Dougherty County, Flint River Basin

Dear Ms. Subadan:

. The Environmental Protection Division (EPD) has received your application for renewal of the
above-referenced permit. We are processing your application and are considering the issuance of a
National Pollutant Discharge Elimination System (NPDES) permit in accordance with the Georgia
Water Quality Control Act and the Federal Clean Water Act.

Before reissuing the permit, we require that you post a public notice for 30 days in a conspicuous
location at City Hall and publish this notice for one day in one or more newspapers of general
circulation in Dougherty County. When deciding whether to publish in one or more newspapers, please
ensure that the notice will be published in all affected jurisdictions. The cost of publishing the public

ity. Within ten days of receiving this draft permit. please send al
to our office stating where and what date the notice was posted and published. - The letter should be
signed by an authorized representative of the City. At the end of the 30-day public comment period,
EPD will make a determination on the reissuance of the NPDES permit.

Enclosed are the draft permit and additional documents. We request that all the documents be
reviewed carefully by appropriate personnel. If you have comments or questions, please contact Kelli-
Ann Sottile of my staff at 404.463.4945 or kelli-ann.sottile@dnr.ga.gov.

Smcerely,

noit Causse, Manager
Municipal Permitting Unit
Wastewater Regulatory Program

BSC\kas
Aftachments: Public Notice, Fact Sheet, Draft Permit

cc: Jefirey Hughes, City of Albany (jhughes@albanyga.gov)
Marzieh Shehbazaz, EPD Municipal Compliance Unit (marzieh.shahbazaz@dnr.ga.gov)



= GFORGIA

Wm,¥ DEPARTMENT OF NATURAL RESOURCES
ENVIRONMENTAL PROTECTION DIVISION

PUBLIC NOTICE

Notice of Application for National Pollutant Discharge Elimination System Permit to
Discharge Treated Wastewater Into Waters of the State of Georgia.

The Georgia Environmental Protection Division has received a new NPDES permit application for
the reissuance of an existing NPDES permit. Having reviewed such application, the Environmental
Protection Division proposes to issue for a maximum term of five years the following permit subject
to specific pollutant limitations and special conditions:

City of Albany, Post Office Box 447, Albany, GA 31702, NPDES Permit No. GA0037222, for
the Joshua Street Water Pollution Control Plant located at 2726 Joshua Street, Albany,
Georgia 31702. Up to 32 MGD of treated wastewater is being discharged to the Flint River in
the Flint River Basin.

Persons wishing to comment upon or object to the proposed determinations are invited to submit
same in writing to the EPD address below, or via e-mail at EP Dcomments@dnr.ga.gov, no later than
thirty (30) days after this notification. If you choose to e-mail your comments, please be sure to
include the words “NPDES permit reissuance — Joshua Street Water Pollution Control Plant —
GA0037222 (Dougherty County)” in the subject line to ensure that your comments will be
forwarded to the correct staff. All comments received prior to or on that date will be considered in
the formulation of final determinations regarding the application. A public hearing may be held
where the EPD Director finds a significant degree of public interest in a proposed permit or group of
permits. Additional information regarding public hearing procedures is available by writing the
Environmental Protection Division.

A fact sheet or copy of the draft permit is available by writing the Environmental Protection
Division. A copying charge of 10 cents per page will be assessed. The permit application, draft
permit, comments received, and other information are available for review at 2 MLK, Jr. Dr., Suite
1152E, Atlanta, GA 30334, between the hours of 8:00 a.m. and 4:30 p.m., Monday through Friday.
For additional information contact: Benoit Causse, Wastewater Regulatory Program, phone (404)
463-1511 or e-mail benoit.causse(@dnr.ga.gov.



FACT SHEET

= GEORGIA

DEFARTMENT OF NATURAL RESOURCES

ENVIRONMENTAL PROTECTION DIVISION

The Georgia Environmental Protection Division proposes to issue an NPDES permit to the
applicant identified below. The draft permit places conditions on the discharge of pollutants
from the wastewater treatment plant to waters of the State.

Technical Contact:
Kelli-Ann Sottile, Environmental Engineer

Kelli-ann.sottile@dnr.ga.gov
404-463-4945

Draft permit:
O First issuance
O Reissuance with no or minor modifications from previous permit
X Reissuance with substantial modifications from previous permit
O Modification of existing permit
B  Requires EPA review

FACILITY INFORMATION

1.1  NPDES Permit No.: GA0037222

1.2  Name and Address of Owner/Applicant
City of Albany
Post Office Box 447
Albany, Georgia 31702

1.3 Name and Address of Facility
Joshua Street Water Pollution Control Plant
2726 Joshua Street
Albany, Georgia 31702

14  Location and Description of the Discharge (as reported by applicant)

Outfall # Latitude (°) Longitude (%) Receiving Waterbody
001 31.539601 -84.140606 Flint River
Joshua Street WPCP June 2020

NPDES Permit No. GA0037222 Page 1 of 24



FACT SHEET

—_—_ e e —_———— . @ @@

1.5

1.6

1.7

1.8

Permitted Design Capacity
32 MGD
SIC Code and Description

SIC Code 4952 — Sewerage systems: Establishments priniarily engaged in the collection
and disposal of wastes conducted through a sewer system, including such treatment
processes as may be provided.

Description of the Water Pollution Control Plant
Wastewater treatment:

The treatment process consists of screening, primary clarification, aeration basins,
secondary clarification, chlorine disinfection, dechlorination, and post-aeration. Treated
effluent is then discharged to the Flint River.

Solids processing:

Sludge is thickened in a DAFT and then treated in heated anaerobic digestors. Following
the digesters, the thickened sludge is dewatered via a belt press. Biosolids are transported
to Alabama by a third party for final disposal.

Type of Wastewater Discharge
O Process wastewater O Stormwater
X Domestic wastewater [ Combined (Describe)

d Other (Describe)

The City of Albany’s sewer system includes both separated and combined sewage basins.
In accordance with their Combined Sewer Overflow (CSO) permit, the City is required to
maximize treatment of the flow collected in the combined system at the publicly owned
treatment works (Joshua Street WPCP) prior to discharging from the Albany Combined
Sewage Control Facility (CSCF) or the minor CSO structures.

Refer to the City of Albany’s Combined Sewer Overflow (CSO) NPDES Permit No.
GA 0036854 for more information.

S ————
Joshua Street WPCP June 2020

NPDES Permit No. GA0037222 Page 2 of 24



FACT SHEET
e e e e e e — .

1.9  Characterization of Effluent Discharge (as reported by applicant)

Outfall No, 001:
Effluent Characteristies M?)x:ll.lll;m A;r):l:;yge
(as Reported by Applicant) Value Value
Flow (MGD) 68.83 15.17
Five-Day Biochemical Oxygen Demand (mg/L) 27 2.58
Total Suspended Solids (mg/L) 52 3.18
Fecal Coliform Bacteria (#/100mL) 5300 48
Ammonia, as N (mg/L) 7.4 0.61
Total Phosphorus, as P (mg/L) 33 0.46

2. APPLICABLE REGULATIONS

2.1  State Regulations
Chapter 391-3-6 of the Georgia Rules and Regulations for Water Quality Control

22  Federal Regulations

Source Activity Applicable Regulation

40 CFR 122

Municipal Effluent Discharge 40 CFR 125

40 CFR 133

. 40 CFR 122

Non-Process Water Discharges 40 CFR 125

40 CFR 122

Municipal Sludge Use and Disposal 40 CFR 257
40 CFR 501 & 503

Municipal

3. WATER QUALITY STANDARDS & RECEIVING WATERBODY INFORMATION

Section 301(b}(1XC) of the Clean Water Act (CWA) requires the development of
limitations in permits necessary to meet water quality standards. Federal Regulations 40
CFR 122.4(d) require that conditions in NPDES permits ensure compliance with the
water quality standards which are composed of use classifications, numeric and or
narrative water quality criteria and an anti-degradation policy. The use classification
system designates the beneficial uses that each waterbody is expected to achieve, such as
drinking water, fishing, or recreation. The numeric and narrative water quality criteria
are deemed necessary to support the beneficial use classification for each water body.
The antidegradation policy represents an approach to maintain and to protect various
levels of water quality and uses.

Joshua Street WPCP June 2020
NPDES Permit No. GA0037222 Page 3 of 24



FACT SHEET

e — 0 —— " —————————————

3.1

Receiving Waterbody Classification and Information — Flint River:

Specific Water Quality Criteria for Classified Water Usage [391-3-6-.03(6)]:

Fishing: Propagation of Fish, Shellfish, Game and Other Aquatic Life; secondary contact
recreation in and on the water; or for any other use requiring water of a lower quality.

®

(i)
(iii)

@iv)

Dissolved Oxygen: A daily average of 6.0 mg/L and no less than 5.0 mg/L at all times for
water designated as trout streams by the Wildlife Resources Division. A daily average of
5.0 mg/L and no less than 4.0 mg/L at all times for waters supporting warm water species
of fish.

pH:  Within the range of 6.0 - 8.5.

Bacteria:

. For the months of May through October, when water contact recreation activities are

expected to occur, fecal coliform not to exceed a geometric mean of 200 per 100 mL
based on at least four samples collected from a given sampling site over a 30-day period
at intervals not less than 24 hours. Should water quality and sanitary studies show fecal
coliform levels from non-human sources exceed 200/100 mL (geometric mean)
occasionally, then the allowable geometric mean fecal coliform shall not exceed 300 per
100 mL in lakes and reservoirs and 500 per 100 mL in free flowing freshwater streams.
For the months of November through April, fecal coliform not to exceed a geometric
mean of 1,000 per 100 mL based on at least four samples collected from a given
sampling site over a 30-day period at intervals not less than 24 hours and not to exceed a
maximum of 4,000 per 100 mL for any sample. The State does not encourage swimming
in these surface waters since a number of factors which are beyond the control of any
State regulatory agency contribute to elevated levels of bacteria.

For waters designated as shellfish growing areas by the Georgia DNR Coastal Resources
Division, the requirements will be consistent with those established by the State and
Federal agencies responsible for the National Shellfish Sanitation Program. The
requirements are found in National Shellfish Sanitation Program Guide for the Control of
Molluscan Shellfish, 2007 Revision (or most recent version), Interstate Shellfish
Sanitation Conference, U.S. Food and Drug Administration.

Temperature: Not to exceed 90°F. At no time is the temperature of the receiving waters to
be increased more than 5°F above intake temperature except that in estuarine waters the
increase will not be more than 1.5°F. In streams designated as primary trout or
smallmouth bass waters by the Wildlife Resources Division, there shall be no elevation of
natural stream temperatures. In streams designated as secondary trout waters, there shall
be no elevation exceeding 2°F natural stream temperatures.

Joshua Street WPCP June 2020
NPDES Permit No. GA0037222 Page 4 of 24



FACT SHEET

3.2 Ambient Information
Annual Hardness Upstream Total
Outfall ID igf%; 'ic?fi;) I(Sfi;) Average (mg Suspended Solids
gl Flow (cfs) CaCOs/L) (mg/L)
001 1366 790 655 4931 200 10@
@ Not available. A conservative value of 20 mg/L will be used for the reasonable
potential analysis calculations.
@ Not available. A conservative value of 10 mg/L will be used for the reasonable
potential analysis calculations.
3.3  Georgia 305(b)/303(d) List Documents
Firt Pive B | I'--.'-:- TN f1
Flint River is listed on the 2018 305(b)/303(d) list as supporting its designated use
(fishing).
3.5 Wasteload Allocation (WLA)

WLAs for reissuance was issued on February 26, 2019. Refer to Appendix A of the Fact
Sheet for a copy of the WLAs.

EFFLUENT LIMITS AND PERMIT CONDITIONS

4.1

Reasonable Potential Analysis (RP)

Title 40 of the Federal Code of Regulations, 40 CFR 122.44(d) requires delegated States

to develop procedures for determining whether a discharge causes, has the reasonable

potential to cause, or contributes to an instream excursion above a narrative or numeric
criteria within & State water. If such reasonable potential is determined to exist, the
NPDES permit must contain pollutant effluent limits and/or effluent limits for whole
effluent toxicity. Georgia’s Reasonable Potential Procedures are based on Georgia’s
Rules and Regulations for Water Quality Control (Rules), Chapter 391-3-6-.06(4)(d)5.
The chemical specific and biomonitoring data and other pertinent information in EPD’s